SPORTON LAB.

FCC RF Test Report

Report No. : FG230412C

LTE Band 41C / 20MHz+10MHz

QPSK

Lowest Channel / 1IRB99and 1RBO

Middle Channel / 1IRB99 and 1RBO

pe

Ref Level 0.00 dem

Offset 2.22 db Mode Auto Sweep

Date: 14,JUN.2022 08:17.41

Ref Level 0.00 dBm  Offset 8.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
10 48 nuRious bine aps n 10 dBnP—tPURIOUS LINE ABS n.
-20 dBm -20 dBm:
SPURIQUS_LINE_ABS_ SPURIOUS_LINE_ABS_
40 d8 40 dB
50 dBm | 50 dBm : :
B0 Bm “Eo T
70d8 70 dB
-80 dBm -80 dBm
-90 dm -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30,0 MHz 56008 pts Stop 27.0 GHz
[Spuriaus Emissions Epurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 952.25137 MHz -55.03 dBm -30.03 dB 30.000 MHz 1.000 GHz 1.000 MHz 66.59920 MHz -54.79 dBm -29.75 dB
1.000 GHz 2.475 GHz 1,000 MHz 2.47039 GHz -54.69 d8m -29.60 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47445 GHz -54.94 dBm -20.04 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.81082 GHz -54.35 dém -29.35 dB 2.735 GHz 3.000 GHz 1.000 MHz 2.78936 GHz -54.33 dBm -29.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.03100 GHz -43.54 dBm -18.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.19548 GHz -46.64 dBm -21.64 dB
7.000 GHz 10,000 GHz 1,000 MHz 7.54616 GHz -49.00 dém -24.00 de 7.000 GHz 10.000 GHz 1.000 MHz 7.79212 GHz -47.62 dBm -22.62 d&
10.000 GHz 14.000 GHz 1.000 MHz 11.96700 GHz -52.96 dBm -27.96 dB 10.000 GHz 14.000 GHz 1.000 MHz 11.94401 GHz -52.98 dBm -27.98 d&
14.000 GHz 18,000 GHz 1.000 MHz 17.04137 GHz -51.34 dBm -26.34 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.02987 GHz -51.34 dBm -26.34 dB
18.000 GHz 27,000 GHz 1,000 MHz 23.68493 GHz -51.24 dém -26.24 dB 18.000 GHz 27.000 GHz 1.000 MHz 23,25496 GHz -51.29 dBm -26.29 dB
( il J ( J J

Date: 14, JUN.2022 06:19.34

Highest Channel / 1IRB99and 1RBO

N/A

Date: 14.JUN 2022 06:21:27

pe =
Ref Level 0.00 dém Offset 2.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 48 nuRious bine aps n
-20 dam
_SPURIOUS_LINE_ABS_
-40 dB
-50 dBm:
m—- mwww
-60 T8
-70 dB
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 66.59920 MHz -55.13 dBém -30.13 dB
1.000 GHz 2,475 GHz 1,000 MHz 2,45675 GHz -55.15 dém -30.15 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.79797 GHz -54.24 dém -29.24 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.90926 GHz -49.32 dém -24.32 dB
7.000 GHz 10,000 GHz 1,000 MHz 8.03808 GHz -51.80 dem -26.80 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.94851 GHz -52.94 ddm -27.94 dB
14.000 GHz 18,000 GHz 1,000 MHz 17.03787 GHz -51.18 d&8m -26.18 dB
18.000 GHz 27,000 GHz 1,000 MHz 23.73743 GHz -51.13 dém -26.13 dB
( N ) .-
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230412C

LTE Band 41C / 20MHz+15MHz

QPSK

Lowest Channel / 1IRB99and 1RBO

Middle Channel / 1IRB99 and 1RBO

pe

Ref Level 0.00 dem

Offset 2.22 db Mode Auto Sweep

Date: 14,JUN.2022 08:34.42

Ref Level 0.00 dBm Offset £.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES Limit fheck pabs
10 d8 nupious hiue aps n 10 dEmP—$RURIOUS LINE Anc n
-20 dam -20 dBm
-SPURIQUS_LINE_ABS_ -SPURIQUS_LINE_ABS_
-40 dB -40 dB
50 dBm | 50 dBm { 1
gtk gafiks i
70 dB 70 dB
-80 dBm -30 deém
-90 dBm 90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Gpurious Emissions [Gpurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz 989.05295 MHz -55.33 dBm -30.33 dB 30.000 MHz 1.000 GHz 1.000 MHz 959.03798 MHz -55.32 dbm -30.32 dB
1.000 GHz 2,475 GHz 1,000 MHz 2.47076 GHz -54.61 dBm -29.61 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46265 GHz -54.98 dBm -20.98 di
2,735 GHz 3,000 GHz 1,000 MHz 2,80804 GHz -54.28 dBm -29.26 dB 2.735 GHz 3.000 GHz 1.000 MHz 2,82274 GHz -54.49 dBm -29.45 dé
3.000 GHz 7.000 GHz 1,000 MHz 5.03000 GHz -43.78 dBm -18.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.19098 GHz -47.91 dBm -22.91 dB
7.000 GHz 10,000 GHz 1,000 MHz 7.54666 GHz -49.85 dém -24.85 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.78512 GHz -46.68 dBm -21.68 d&
10.000 GHz 14.000 GHz 1,000 MHz 1278490 GHz -53.09 dBm -28.09 dB 10.000 GHz 14.000 GHz 1.000 MHz 12,38595 GHz -52.87 dbm -27.87 d&
14.000 GHz 18,000 GHz 1,000 MHz 17.06087 GHz -51.42 dém -26.42 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.63492 GHz -51.31 dBm -26.31 dB
18.000 GHz 27,000 GHz 1,000 MHz 24,29240 GHz -51.32 dém -26.32 dB 18.000 GHz 27.000 GHz 1.000 MHz 24,26090 GHz -51.13 dém -26.13 dB
( il J ( J J

Date: 14, JUN.2022 06:36.35

Highest Channel / 1IRB99and 1RBO

N/A

Date: 14.JUN 2022 06:36:28

pe =
Ref Level 0.00 dém Offset 2.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 48 nuRious bine aps n
-20 dam
_SPURIOUS_LINE_ABS_
-40 dB
-50 dBm:
ks "-L...mew-—-
-60 T8
-70 dB
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 984.73013 MHz -55.34 dBm -30.34 dB
1.000 GHz 2,475 GHz 1,000 MHz 2,46744 GHz -54.79 dém -29.79 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.78513 GHz -54.37 dém -29.37 dB
3.000 GHz 7.000 GHz 1,000 MHz 5.34996 GHz -49.29 dBm -24.29 dB
7.000 GHz 10,000 GHz 1,000 MHz 8.02358 GHz -51.83 deém -26.82 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.95001 GHz -52.53 ddm -27.53 dB
14.000 GHz 18,000 GHz 1,000 MHz 17.04587 GHz -51.20 d&8m -26.20 dB
18.000 GHz 27,000 GHz 1,000 MHz 23.83543 GHz -51.18 dém -26.18 dB
( N ) .-
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230412C

LTE Band 41C / 20MHz+20MHz

QPSK

Lowest Channel / 1IRB99and 1RBO

Middle Channel / 1IRB99 and 1RBO

pe

Ref Level 0.00 dem  Offset 2.22 dB Mode Auto Sweep

Date: 14.JUN.2022 06:40.22

Ref Level 0.00 dBm  Offset 8.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
10 48 nuRious bine aps n 10 dBnP—tPURIOUS LINE ABS n.
-20 dam -20 dBm
-SPURIQUS_LINE_ABS_ -SPURIQUS_LINE_ABS_
40 d8 40 dB
-50 dem | — 50 dBm | / -
et WWMM o mwmm
Gk i ikt
70d8 70 dB
-80 dBm -30 deém
-90 dm -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30,0 MHz 56008 pts Stop 27.0 GHz
[Spuriaus Emissions Epurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz -55.25 dBm -30.25 dB 30.000 MHz 1.000 GHz 1.000 MHz 933.34583 MHz -55.26 dBm -30.26 dB
1.000 GHz 2.475 GHz 1,000 MHz 2.47039 GHz -54.85 dBm -29.85 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.47150 GHz -54.96 dBm -20.06 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.82009 GHz -54.28 dBm -25.28 dB 2.735 GHz 3.000 GHz 1.000 MHz 2.82909 GHz -54.37 dBm -29.37 d&
3.000 GHz 7.000 GHz 1.000 MHz 5.03200 GHz -44.40 dBm -19.40 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.18448 GHz -47.38 dBm -22.38 dB
7.000 GHz 10,000 GHz 1,000 MHz 7.54716 GHz -49.60 dém -24.60 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.77812 GHz -45.40 dém -20.40 de
10.000 GHz 14.000 GHz 1.000 MHz 11.93351 GHz -52.85 dBm -27.85 dB 10.000 GHz 14.000 GHz 1.000 MHz 11.93551 GHz -52.90 dBm -27.90 d&
14.000 GHz 18,000 GHz 1.000 MHz 17.04237 GHz -51.41 d8m -26.41 dB 14.000 GHz 18.000 GHz 1.000 MHz 17.02687 GHz -51.32 dBm -26.32 dB
18.000 GHz 27,000 GHz 1,000 MHz 24,27390 GHz -51.14 dém -26.14 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.87465 GHz -51.22 dBm -26.22 dB
( il J ( J J

Date: 14, JUN.2022 06.42.15

Highest Channel / 1IRB99and 1RBO

N/A

Date: 14.JUN 2022 06:44:08

pe =
Ref Level 0.00 dém Offset 2.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 48 nuRious bine aps n
-20 dam
_SPURIOUS_LINE_ABS_
40 dB
50 dam -
W—-— WMMW i
-60 T8
-70 dB
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz B896.50425 MHz -55.07 dém -30.07 dB
1.000 GHz 2,475 GHz 1,000 MHz 2,42468 GHz -54.82 dém -29.82 dB
2.735 GHz 3.000 GHz 1.000 MHz 2.81175 GHz -54.28 dém -29.28 dB
3.000 GHz 7.000 GHz 1,000 MHz 5.34046 GHz -48.81 dém -23.81 dB
7.000 GHz 10,000 GHz 1,000 MHz 8.00958 GHz -51.57 deém -26.57 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.94301 GHz -52.91 ddm -27.91 dB
14.000 GHz 18,000 GHz 1,000 MHz 17.04587 GHz -51.25 dBém -26.25 dB
18.000 GHz 27,000 GHz 1,000 MHz 23.87642 GHz -51.26 dém -26.26 dB
( N ) .-

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
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saronas. FCC RF Test Report

Report No. : FG230412C

Frequency Stability

Test Conditions LTE Band 41C (QPSK) / Middle Channel Limit
BW 40MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0019
40 Normal Voltage 0.0023
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0016
20 Battery End Point 0.0025

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
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saronas. FCC RF Test Report

Report No. : FG230412C

Other PA

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.04 6.06 6.67 PASS
Sporton International Inc. (Kunshan) Page Number : Al45 of A165
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SPORTON LAB.

FCC RF Test R

eport

Report No. : FG230412C

LTE Band 7 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum

Ref Level 30.00 dbm

Att 30 d8 AQT
(@152 View

Offset 13.00 d&
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Samples: 130000
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- —

I ] SRR e

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number

1 A146 of A165



saronas. FCC RF Test Report

Report No

.1 FG230412C

26dB Bandwidth

Mode

LTE Band 25 : 26dB BW(MHz)

BW

20M

Mod.

QPSK

16QAM

Middle CH

19.14

19.26

LTE Band 25

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

=)

(=

Sp im
Ref Level 30.00 dém  Offsat 13.00 0B & RBW 300 krz Ref Lavel 30.00 dém  Offset 13.00 08 & RBW 300 kHz
o Art 0ds SWT  18.5ps @ VBW 1MHz  Mode Auta FFT o Att 0ds SWT  18.9ps @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 19k Max
Ml 13.55 dbm| MiL1] 13.64 dBm
2.5325620 GHz 2.5358390 GHz]
P 2
20 dem " nd8 00 dB| 20 dem Y ndg 00 dB
. ~ln " B 19.141000000 MHZ| i I A a - 19.26 1000000 MH
10 dém T Cractor ¥ M 192.3 10 dam JI = of factor ¥ \ 191.7
1
o ] T i} - T
| |
10d —~ ¥ 10.di Lt
/ | [ {
20 ! [ 20 i |
/
| N,
— L YA -0 d T = (T4 gy
- s e, J RS PN e
40
-50 o -Sod
-60 dem -60 dBm
CF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 T 2.532562 GHz 13.55 dém | ndB dawn 13,141 Mz ML 1 2.535833 GHz 13.64cBm  ndé down 13.261 Mz
T1 1 2.52541 GHz -12.92 dBm d8 26.00 dB T1 1 2.52529 GHz -12.42 dBm ndB 26.00 da
T2 1 2.54455 GHz -12.62 cbm Q factor 132.3 T2 1 2.54455 GHz -12,59 dBm Q factor 1317
JL GIRNRNIND e I GIRNRNIND e
Sporton International Inc. (Kunshan) Page Number 1 A147 of A165
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saronas. FCC RF Test Report

Report No. : FG230412C

Occupied Bandwidth

Mode

LTE Band 25 : 99%0BW(MHz)

BW

20M

Mod.

QPSK

16QAM

Middle CH

17.94

17.86

k2 Spectrum i
Ref Level 30.00 dbm  Offset 13.00 G e RBW 300 krz Ref Level 30.00 dém  Offset 13.00 Gb @ RBW 300 kHz
o Att 30ds SWT 185y @ VBW  1MHz  Mode Auto FFT o Att 30ds SWT  18.9us @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ iPk Max f@ 1Pk Max
Mi[1] 14.04 dBm| Mi[1] 12.97 dém)
2.5409940 GHz 2.5289260 GHz
2 " 2
20 dem _ occ B! 17.942057942 MHZ| 20 dam M1 Oce By 17.862137862 MHz
10 dem oo Lo fun 2y A Do s [ ] 10 dem ELENE. N |5
| i {
| 1
| |
o I T 0 l
10 r 1 10l
] \ J \
20 / 20 7 |
{ | o |
30 e e, v and e ; Rarie] -
porriflnd v e ey
40 -40
50 d -50 d
-6 b -60 dBm
CF 2.535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result | Type | Ref | Trc | X-value | ¥-value | __Function Function Result |
ML 1 2.540554 GHz 14.04 dBm [ EY 2.528526 GHz 12,97 dbm
T1 1 2.526049 GHz 0.53 dBm 0cc Bw 17.042057942 MH2 T1 1 2.526049 GHz 8,81 dBm 0cc Bw 17862137862 MHZ
T2 1 2.543991 GHz .40 dBm T2 1 2.5439111 GHz 5,08 0Bm
) ) NI v ) NI v

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230412C

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
Spectrum || Spectrum v
Ref Level 30.00 dbm  Offset 13.00 db Mode Auto Sweep Ref Level 30.00 dém  Offset 13.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
20 dbipe_bPURIOUS | INE ABS 20 ghine PURIpLS LINE_ABS PABS
10 dem ﬁ 10de I
oda J \ 0 de '
-10 dam -10 de
| il o]
SPURIDUS_LINE_ABS [J )\ F H [
-30 dBm ] l\ -30 dB t L
il /’N kM P »Jj -\\
-50 d8m W 50 oy
-60 dBm 60 dB
Start 2.475 GHz 10005 pts Stop 2.505 GHz | || Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.48222 GHz -43.49 dém -18.49 dB 2,565 GHZ 2,570 GHZ 100,000 kHz 2.56066 GHz 21.23 dém 8,77 dB
2,494 GHz 2,496 GHz 1.000 MHz 249598 GHz -42,71 dBm -20.71 d8 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -19.00 dBm -9.00 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -32.97 dém -22.97 de 2,571 GHz 2,575 GHz 1.000 MHz 2.57101 GHz -33.00 dBm -23.00 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -19.83 dém -9.83 d& 3,575 GHz 2.576 GHz 1.000 MHz 2.57518 GHz 43,42 dBm -30.42 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50036 GHz 20.62 dBm -9.38 dB 2,576 GHz 2,505 GHz 1,000 MHz 2,57617 GHz -43,65 dBm -18.65 dB
- — =
Il - ( 1 ) e

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum | (=)|( spectrum
Ref Level 30.00 dbm  Offset 13.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 13.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
20 dbipe_§PURIOUS |INE ABS 20 dhine _$PurIOls LINE_ABS PABS
10 dem 10 dB
ode / | 4B |
-10 dBm f 10 de ‘
e | o 1
SPURIOUS_LINE_ABS J \ [
-30 dem e | 30 de t W
-40 dBm [ 40 dB ke,
-50 dBm -50 de
-60 dBm 60 de
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2,475 GHz 2.494 GHz 1.000 MHz 2.49381 GHz -35.82 dBm -10.82 dB 2,565 GHz 2,570 GHz 100,000 kHz 2.56026 GHz 6.85 dBm -23.15 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49584 GHz -29.59 dBm -16.59 d& 2,570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -27.00 dBm -17.00 dB
2,496 GHz 2.499 GHz 1,000 MHz 2,49898 GHz -25.18 dBm -15.18 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57107 GHz -25.15 dBém -15.15 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -27.32 dBm -17.32 dB 2.575 GHz 2.576 GHz 1.000 MHz 2.57500 GHz -33.54 dBm -20.54 db
2.500 GHz 2.505 GHz 100.000 kHz 2 50466 GHz 6.93 dém -23.07 dB 2,576 GHz 2,595 GHz 1,000 MHz 2.57612 GHz -35.44 dBém -10.44 dB
—
Y - g
Il ( ) ) « e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230412C

LTE Band 7 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
Spectrum = s rum v
Ref Level 30.00 dbm  Offset 12.00 db Mode Auto Sweep Ref Level 30.00 dém  Offset 13.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck SPURIGIE QHEEKABS PASS
20 chifie_EPURIOUS LINE ABS 20 dkine Fumﬁ lis_JINE_aBS PABS
10 dem ﬂ\ 10 d8 [
0de l ode ,
-10 dem -10d8
e | \ ot —] ]
SPURIOUS_LINE_ABS \\ [J k [
-30 dBm ] k -30 de 1 \
40 dBm /’r '1» 4D dB JIJ \'m..
-50 dom “\"‘V»‘h'i i
-60 dBm -60 dB
Start 2.475 GHz 10005 pts Stop 2.505 GHz | | [ start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __powerabs | ALimit
2,475 GHz 2.494 GHz 1.000 MHz 2.49370 GHz -43.50 dBm -18.50 dB 2,565 GHz 2,570 GHZ 100.000 kHz 2.56060 GHz 20,19 dém -9.81 dB
2,494 GHz 2.496 GHz 1.000 MHz 249598 GHz -41,53 dBm -26.53 d& 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -20.40 dBm -10.40 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -33.29 dBm -23.29 d8 2,571 GHz 2,575 GHz 1,000 MHz 2.57101 GHz -32.58 dBm -22.58 dB
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( JU ) L I wa ( JU ) q b wa

Highest Channel / QPSK

Spectrum J#

Ref Level 0.00 dém
SGL Count 100/100

Offset 13.00 d&

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PABS
10 déRR—$EURIOUS J INE_ABRS PARS
-20 dBm
| SPURIOUS_LINE_ABS,
-40 dBm— o 4 rrralgrarauinil Y Y —ak A Ay
m PRI TR S it
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency \ Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 950.79710 MHz -44.75 dBm -19.75 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.46989 GHz -44.09 dBm -19.09 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,30487 GHz -41.45 dBm -16.45 dB
5,000 GHz 10.000 GHz 1.000 MHz 6,99355 GHz -39.09 dBm -14,09 dB
10,000 GHz 18.000 GHz 1.000 MHz 17.65077 GHz -34.16 dBm -9.16 dB
18,000 GHz 26.000 GHz 1.000 MHz 18.00475 GHz -34.36 dBm -9.36 dB
)| J ( g
Datel 16 JUN 2022 15455
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230412C

LTE Band 7 / 15MHz

Spe ) = [ spec L
Ref Level 0.00 dBm Offset 13.00 d& Mode Auto Sweep Ref Level 0.00 dém  Offset 13.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit fheck pafbs
.10 dERR—FPURIOUS | INE_ARS PASS .10 ddRR—FPURIOUS | INE_ABS PARS
-20 dBm -20 dém
| SPURIOUS_LINE_ABS | SPURIOUS_LINE_f8s
0 de 2 st AN A, L e D 0 b N A A P A A
R P e = e 40 dBm— P o
-50 dBm -50 dBm
-60 dBm -60 deém
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 933.34583 MHz -44.89 dBm -15.89 dB 30.000 MHz 1.000 GHz 1.000 MHz 939.64768 MHz -44.81 dbm -15.81 dB
1.000 GHz 2,490 GHz 1,000 MHz 2.48876 GHz -43.99 dBm -18.99 de 1.000 GHz 2,490 GHz 1.000 MHz 245847 GHz -43.98 dBm -18.98 d&
2,580 GHz 5,000 GHz 1,000 MHz 4.30342 GHz -41.35 dém -16.35 dB 2.580 GHz 5.000 GHz 1.000 MHz 427971 GHz -41.22 dém -16.22 d&
5.000 GHz 10,000 GHz 1,000 MHz 6.99805 GHz -39.42 dBm -14.42 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.78757 GHz -39.44 dBm -14.44 dB
10.000 GHz 18,000 GHz 1,000 MHz 17.66077 GHz -33.99 dém -8.99 dB 10.000 GHz 18,000 GHz 1.000 MHz 17 66727 GHz -34.24 dém -9.24 dg
18.000 GHz 26.000 GHz 1,000 MHz 18.01875 GHz -34.42 dBm -5.42 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.02375 GHz -34.50 dBm -9.50 d&
( JU ) L I wa ( JU ) q b wa
Date: 19 Date 19:04:53

Highest Channel / QPSK

Spectrum J# Iué?
Ref Level 0.00 dem Offset 13.00 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 déRR—$EURIOUS J INE_ABRS PARS
-20 dem
| SPURIOUS_LINE_ABS,
_ - Y i L ~rN b Ao
-40 dBm C—— A e grne,
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency \ Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -44.62 dBm -19.62 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.47486 GHz -43.95 dBm -16.95 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,30197 GHz -41.43 dBm -16.43 dB
5,000 GHz 10.000 GHz 1.000 MHz 6,97505 GHz -39.35 dBm -14,35 dB
10,000 GHz 18.000 GHz 1.000 MHz 17.65427 GHz -33.99 dBm -8.99 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.00225 GHz -34.44 dBm -9.44 dB
)| J ( g
Datel 16 JUN 2022 5-04:04
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230412C

LTE Band 7 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spe ) = [ spec L
Ref Level 0.00 dBm Offset 13.00 d& Mode Auto Sweep Ref Level 0.00 dém  Offset 13.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit fheck pafbs
.10 dERR—FPURIOUS | INE_ARS PASS .10 ddRR—FPURIOUS | INE_ABS PARS
-20 dBm -20 dém
| SPURIOUS_LINE_ABS | SPURIOUS_LINE_f8s
ods T ks N AnAA - 0 o AV AN o, A
-40 dBm r—— = -40 deém ———— -
-50 dBm; -50 dBm
-60 dBm -60 deém
-70 dB -70 dBi
-80 dBm -80 dBm
-00 dB -00 dbi
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 984.24538 MHz -44.67 dBm -15.67 dB 30.000 MHz 1.000 GHz 1.000 MHz 845.11994 MHz -44.87 dbm -15.87 d&
1.000 GHz 2,490 GHz 1,000 MHz 2,48926 GHz -43.80 dBm -18.80 dB 1.000 GHz 2,490 GHz 1.000 MHz 246095 GHz -43.79 dBm -18.79 d&
2,580 GHz 5,000 GHz 1,000 MHz 4.30342 GHz -41.48 dBm -16.46 d& 2.580 GHz 5.000 GHz 1.000 MHz 429665 GHz -41.20 dém -16.20 d&
5.000 GHz 10,000 GHz 1,000 MHz 6.99455 GHz -39.58 dBm -14.56 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.87956 GHz -39.40 dBm -14.40 dB
10.000 GHz 18,000 GHz 1,000 MHz 17.67327 GHz -34.07 dém -9.07 dB 10.000 GHz 18,000 GHz 1.000 MHz 1767327 GHz -34.01 dém -9.01 de
18.000 GHz 26.000 GHz 1,000 MHz 18.02575 GHz -34.32 dém -5.32 dB 18.000 GHz 26.000 GHz 1.000 MHz 18.00825 GHz -34.60 dBm -9.60 d&
( JU ) L I wa ( JU ) q b wa

Highest Channel / QPSK

Spectrum Iué?
Ref Level 0.00 dem Offset 13.00 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 déRR—$EURIOUS J INE_ABRS PARS
-20 dem
| SPURIOUS_LINE_ABS,
-40 dBm e e e - MRS
A e
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency \ Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -44.79 dBm -19.79 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.47734 GHz -43.91 dBm -16.91 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,29858 GHz -41.41 dBm -16.41 dB
5,000 GHz 10.000 GHz 1.000 MHz 6,98155 GHz -39.32 dBm -14,32 dB
10,000 GHz 18.000 GHz 1.000 MHz 17.66877 GHz -33.91 dBm -8.91 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.02225 GHz -34.37 dBm -9.37 dB
Jl ) t ) wo
Datel 16 JUN 2022 10:21.24
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0025
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0027
20 Normal Voltage 0.0029
20 Battery End Point 0.0014

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
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s=amranas. FCC RF Test Report Report No. : FG230412C

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 23~25°C

Test Engineer : Chris Chen

Relative Humidity : 41~42%

LTE Band 7 / 20MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Frfsﬂtin;y (5:;:) (Ialénr;]t) Limit Power loss Gain Pol?g/zva;tlon
(dB) (dBm) (dB) (dBi)
5004 -59.17 -25 -34.17 -69.38 3.03 13.24 H
7504 -58.85 -25 -33.85 -68.30 3.56 13.01 H
10000 -61.12 -25 -36.12 -70.64 3.92 13.44 H
Lowest ™"Sooa | -62.87 25 37.87 | -73.08 3.03 13.24 Y
7504 -56.33 -25 -31.33 -65.78 3.56 13.01 \%
10000 -61.35 -25 -36.35 -70.87 3.92 13.44 \Y
5052 -60.51 -25 -35.51 -70.72 3.03 13.24 H
7580 -58.49 -25 -33.49 -67.94 3.56 13.01 H
Middle 10100 -61.31 -25 -36.31 -70.83 3.92 13.44 H
5052 -62.24 -25 -37.24 -72.45 3.03 13.24 \%
7580 -56.87 -25 -31.87 -66.32 3.56 13.01 \%
10100 -61.19 -25 -36.19 -70.71 3.92 13.44 \Y
5104 -60.08 -25 -35.08 -70.29 3.03 13.24 H
7652 -52.76 -25 -27.76 -62.21 3.56 13.01 H
Highest 10200 -60.83 -25 -35.83 -70.35 3.92 13.44 H
5104 -60.94 -25 -35.94 -71.15 3.03 13.24 \%
7652 -57.25 -25 -32.25 -66.70 3.56 13.01 \%
10200 -61.07 -25 -36.07 -70.59 3.92 13.44 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : BlofB5
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LTE Band 38 / 20MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Frf&:in;y (5:;'::) (I(;I;n:t) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
5144 -60.32 -25 -35.32 -70.53 3.03 13.24 H
7712 -59.98 -25 -34.98 -69.43 3.56 13.01 H
Lowest 10280 -59.10 -25 -34.10 -68.62 3.92 13.44 H
5144 -62.30 -25 -37.30 -72.51 3.03 13.24 \%
7712 -59.85 -25 -34.85 -69.30 3.56 13.01 V
10280 -59.13 -25 -34.13 -68.65 3.92 13.44 V
5172 -60.48 -25 -35.48 -70.69 3.03 13.24 H
7760 -59.94 -25 -34.94 -69.39 3.56 13.01 H
Middle 10340 -58.34 -25 -33.34 -67.86 3.92 13.44 H
5172 -62.03 -25 -37.03 -72.24 3.03 13.24 \%
7760 -59.64 -25 -34.64 -69.09 3.56 13.01 \%
10340 -58.41 -25 -33.41 -67.93 3.92 13.44 \Y
5204 -60.60 -25 -35.60 -70.81 3.03 13.24 H
7804 -59.90 -25 -34.90 -69.35 3.56 13.01 H
Highest 10400 -58.12 -25 -33.12 -67.64 3.92 13.44 H
5204 -62.50 -25 -37.50 -72.71 3.03 13.24 \%
7804 -60.08 -25 -35.08 -69.53 3.56 13.01 \%
10400 -58.85 -25 -33.85 -68.37 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B2 of B5
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LTE Band 41/ 20MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Frf&:in;y (5:;'::) (Ialgr:]t) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
4996 -54.10 -25 -29.10 -64.31 3.03 13.24 H
7492 -50.71 -25 -25.71 -60.16 3.56 13.01 H
Lowest 9990 -61.06 -25 -36.06 -70.58 3.92 13.44 H
4996 -62.40 -25 -37.40 -72.61 3.03 13.24 \%
7492 -56.28 -25 -31.28 -65.73 3.56 13.01 V
9990 -60.99 -25 -35.99 -70.51 3.92 13.44 \%
5168 -50.39 -25 -25.39 -60.60 3.03 13.24 H
7752 -48.13 -25 -23.13 -57.58 3.56 13.01 H
Middle 10340 -61.21 -25 -36.21 -70.73 3.92 13.44 H
5168 -59.38 -25 -34.38 -69.59 3.03 13.24 \%
7752 -56.43 -25 -31.43 -65.88 3.56 13.01 \%
10340 -61.51 -25 -36.51 -71.03 3.92 13.44 \Y
5340 -53.99 -25 -28.99 -64.20 3.03 13.24 H
8015 -49.51 -25 -24.51 -58.96 3.56 13.01 H
Highest 10688 -60.42 -25 -35.42 -69.94 3.92 13.44 H
5340 -61.84 -25 -36.84 -72.05 3.03 13.24 \%
8015 -53.56 -25 -28.56 -63.01 3.56 13.01 \%
10688 -60.34 -25 -35.34 -69.86 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B3 of B5
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LTE Band 7C_CA / 20MHz+20MHz / QPSK
. Over S.G. TX Cable | TX Antenna .
Channel Frf&:in;y (5:;'::) (I(;I;n:t) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)

5040 -60.67 -25 -35.67 -70.88 3.03 13.24 H
7560 -57.27 -25 -32.27 -66.72 3.56 13.01 H

Lowest 10080 -61.08 -25 -36.08 -70.60 3.92 13.44 H
5040 -61.24 -25 -36.24 -71.45 3.03 13.24 \%
7560 -56.92 -25 -31.92 -66.37 3.56 13.01 \%
10080 -61.31 -25 -36.31 -70.83 3.92 13.44 \%
5068 -58.89 -25 -33.89 -69.10 3.03 13.24 H
7604 -57.73 -25 -32.73 -67.18 3.56 13.01 H

Middle 10140 -60.86 -25 -35.86 -70.38 3.92 13.44 H
5072 -63.00 -25 -38.00 -73.21 3.03 13.24 \%
7604 -58.67 -25 -33.67 -68.12 3.56 13.01 \Y
10140 -60.78 -25 -35.78 -70.30 3.92 13.44 \Y
5100 -60.09 -25 -35.09 -70.30 3.03 13.24 H
7648 -55.80 -25 -30.80 -65.25 3.56 13.01 H
10200 -61.07 -25 -36.07 -70.59 3.92 13.44 H

Highest 12750 -57.65 -25 -32.65 -67.57 4.44 14.36 H
5100 -59.27 -25 -34.27 -69.48 3.03 13.24 \Y
7648 -57.03 -25 -32.03 -66.48 3.56 13.01 \%
10200 -61.16 -25 -36.16 -70.68 3.92 13.44 \%
12750 -57.89 -25 -32.89 -67.81 4.44 14.36 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B4 of B5
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LTE Band 41C_CA / 20MHz+20MHz / QPSK

. Over S.G. TX Cable | TX Antenna .
Channel Frf&:in;y (5:;'::) (I(;I;n:t) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
5032 -60.89 -25 -35.89 -71.10 3.03 13.24 H
7548 -49.53 -25 -24.53 -58.98 3.56 13.01 H
Lowest 10060 -61.19 -25 -36.19 -70.71 3.92 13.44 H
5032 -62.94 -25 -37.94 -73.15 3.03 13.24 \%
7548 -55.34 -25 -30.34 -64.79 3.56 13.01 \%
10060 -61.09 -25 -36.09 -70.61 3.92 13.44 \%
5188 -60.33 -25 -35.33 -70.54 3.03 13.24 H
7780 -45.26 -25 -20.26 -54.71 3.56 13.01 H
10380 -61.45 -25 -36.45 -70.97 3.92 13.44 H
Middle 12960 -59.53 -25 -34.53 -69.45 4.44 14.36 H
5188 -62.01 -25 -37.01 -72.22 3.03 13.24 \Y
7780 -55.37 -25 -30.37 -64.82 3.56 13.01 \Y
10380 -61.23 -25 -36.23 -70.75 3.92 13.44 \%
12960 -56.87 -25 -31.87 -66.79 4.44 14.36 \%
5340 -61.26 -25 -36.26 -71.47 3.03 13.24 H
8010 -41.63 -25 -16.63 -51.08 3.56 13.01 H
Highest 10688 -60.02 -25 -35.02 -69.54 3.92 13.44 H
5340 -63.86 -25 -38.86 -74.07 3.03 13.24 \Y
8010 -48.94 -25 -23.94 -58.39 3.56 13.01 \%
10688 -60.49 -25 -35.49 -70.01 3.92 13.44 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (Kunshan) Page Number : B5 of B5
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